3 d an' Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

faliatl &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

M/s. ADANI KRISHNAPATNAM PORT LIMITED,

Muthukur (M), SPSR Nellore Dist., Andhra Pradesh

Half yearly Compliance Report
on the Conditions Stipulated in
Environmental & CRZ clearance,

Consent to Establishment & Consent to Operation

Adani Krishnapatnam Port limited
Muthukur (W),

SPSR Nellore Dist,

Andhra Pradesh — 524344,
Phone: +91-891-2377999

Fax: +91-891-237 7046

Submitting to:

Ministry of Environment, Andhra Pradesh
Forest& Climate Changes. Pollution Control Board.
[...]
Sept'24 51.3 21.8 12 13.4 BDL

NAAQS
Standards 100 60 80 80 400

Summary of Analysis of Ambient Air Quality in the Study Area at A6 -Krishnapatnam for the
period of April'’24 - September'24.

PM1o PM2 s SO NOx NH3
(wg/m?) | (wg/m?) | (wg/m?) | (Wg/m?3) | (Hg/m?)
April'’24 61.5 24.8 12.9 14 BDL
May'24 65.1 27 13.8 15.3 BDL
June’'24 62.3 25.1 12.5 13.9 BDL
July'24 58.7 23 1.4 12.8 BDL
Aug'24 54.5 21.2 10.6 11.3 BDL
Sept'24 57.9 23.5 11.8 13 BDL
NAAQS

Standards 100 60 80 80 400

Summary of Analysis of Ambient Air Quality in the Study Area at A7 -Light House for the period
of April’24 - September’'24.

Page |55




3 d an' Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

faliatl &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

PM1o PM2s SO2 NOx NH3
(wg/m3) | (pg/m?) | (pa/m?) | (pa/m®) | (Pg/m?)
April'24 54.6 22.8 9.1 11.5 BDL
May'24 58.5 24.3 10 12.4 BDL
June’'24 54.9 23.1 9.3 11.2 BDL
July'24 51.5 21.7 8.4 10.1 BDL
Aug'24 46.9 17.5 7.6 9.2 BDL
Sept'24 50.2 19.6 8.7 10.5 BDL

NAAQS
Standards 100 60 80 80 400

Summary of Analysis of Ambient Air Quality in the Study Area - PM10 for April'’24 - September'24.

PM10 trend in study period in (ug/m3)

M Zero Point

B Thamminapatnam Village
M Amenities Complex (CVR)
M Gopalpuram Village

M Chalivendram

m Krishnapatnam Village

= New Light House

< PM10 varied between 46.9 to 69.7 pg/m,® Minimum: New Light House
< Maximum: Zero Point, NAAQ Standard: 100ug/m?®

Summary of Analysis of Ambient Air Quality in the Study Area - PM2.5 for April'’24 - September'24.




3 d an| Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

faliatl &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

PM2.5 trend in study period in (ug/m3)

M Zero Point

B Thamminapatnam Village
M Amenities Complex (CVR)
M Gopalpuram Village

M Chalivendram

W Krishnapatnam Village

= New Light House

May-24 Aug-24 Sep-24

< PMg2s Varied between 17.5 to 28.2 pg/m?, Minimum: New light house
< Maximum ;Zero Point, NAAQ Standard : 60 pg/m?

Summary of Analysis of Ambient Air Quality in the Study Area - SO2 for April'’24 - September'24.

S0O2 trend in study period in (ug/m3)

M Zero Point

B Thamminapatnam Village
 Amenities Complex (CVR)
M Gopalpuram Village

M Chalivendram

M Krishnapatnam Village

 New Light House

< S0 Varied between 7.6 to 15.6 pg/m® Minimum : New Light House
% Maximum : Zero Point, NAAQ Standard : 80 pug/m?

Summary of Analysis of Ambient Air Quality in the Study Area - NOx for April'’24 - September'24,

Page |57




3 d an' Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

faliatl &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

NOXx trend in study period in (ug/m3)

M Zero Point

B Thamminapatnam Village

M Amenities Complex (CVR)
M Gopalpuram Village

M Chalivendram

M Krishnapatnam Village

 New Light House

Apr-24 Jul-24

< NOx Varied between 9.2 t0 16.9 pg/m3, Minimum :New Light House
< Maximum: Zero Point, NAAQ Standards : 80 pg/m?®

Zero Point Thamminapatnam
Village

EJ GPS Map Camera

Gopalpuram, Andhra Pradesh, India
tnam Rd, Gopalpuram,

Goapalapuram Village Light House Area Chalivendram Village

Page |58




Self-Certified Half Yearly Compliance status (for the period from April 2024 to
September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF
ECC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

adani

Ports and
Logistics

4.1.2 Noise Monitoring:

Noise monitoring is being carried out as per the statutory regulations for the seven
locations and the reports are well within the statutory limits and the same are being
submitted to the APPCB monthly.

Station
code

Location

Direction
W.I.E.
Project
site

Coordinates
Latitude &
Longitudes

Distance
from
Port

A1

At Zero Point

W

14°16'2.44"N
80° 4'26.66"E

2.5 KM

A2

At
Thamminapatnam
Village

S

14°13'39.25"N
80° 6'5.84"E

2.5 KM

At CVR Building

14°16'33.45"N
80°5'54.46"E

At Gopalpuram
Village

14°16'41.22"N
80° 6'24.46"E

At Chalivendram

14°16'38.40"
80°5'11.84"

At Krishnapatnam

14°16'47.69"N
80° 6'23.17"E

At Light House

14°17'37.33"

80°7'49.46"

The noise levels monitored during the study period are given hereunder in form of Leq day, Leq
night compared with CPCB Standards.

CPCB norms Leq

Environmental (Dba)

Setting

Location

Code Day Night
N1 Industrial 75 70
N2 Industrial 75 70
N3 Residential 55 45
N4 Residential 55 45
N5 Residential 55 45
N6 Residential 55 45
N7 Residential 55 45




a d an' Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

kol &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

Noise Level Data for the above locations are enclosed in table.

Location Apr-24 May-24 | Jun-24
Zero Point 67.9 68.6 66.3
Thamminapatnam Village 62.7 63.9 61.6
Amenities Complex (CVR) 58.1 60.4 59.1
Gopalpuram Village 50.8 49.7 48.5
Chalivendram 53.6 52.3 51.2
Krishnapatnam 55.8 53.9 52.7
K‘rlshnapatnam Village near 496 516 50.4
Light House

) GPS Map Camera £ GPS Map Camera X Bl GPS Map Camera

Andhra Pradesh, India radesh, India i ndia
uram, Andhra Pradesh 524344, India o Epuruit- |-, ;

Google .+

Zero Point ThamminapatnamVillage

m

Krishnapatnam, dhra Pradesh, India
74PC+PHQ, Mydukur - hnapatnam Rd, Krishnapatnam,
Andhra Pradesh 524344, India

Lat 14.285573°

Long 80121414°

21/10/24 10:46 AM GMT +05:30

Goapalapuram Village Light House Area Chalivendram Village




3 d an| Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

faliatl &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

Noise Level Day time trend in dB(A)

M Zero Point

m Thamminapatnam Village
® Amenities Complex (CVR)
™ Gopalpuram Village

M Chalivendram

M Krishnapatnam

W Krishnapatnam Village near Light House

Industrial Day time noise level varied between 49.6 to 68.6 dB(A)
Residential Day time noise level varied between 48.5 to 55.8 dB(A)
NAAQ Standard: Industrial -75 Db( A):Residential -55dB(A)

Noise Level Night time trend in dB(A)

M Zero Point

B Thamminapatnam Village
® Amenities Complex (CVR)
m Gopalpuram Village

B Chalivendram

M Krishnapatnam

m Krishnapatnam Village near Light House




3 d anl Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

kol &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

Location Apr-24 May-24 | Jun-24 Jul-24 Aug-24 Sep-24
Zero Point 59.2 60.4 58.2 59.5 60.4 58.2
Thamminapatnam Village 53.9 54,7 52.9 53.7 54.6 52.9
Amenities Complex (CVR) 49,5 50.9 497 51.4 53.1 52.3
Gopalpuram Village 43.4 421 41.3 42.6 43.8 421
Chalivendram 40.8 39.8 38.6 40.3 41.7 40.4
Krishnapatnam 431 42.5 41.1 432 42.5 41.6

K.rlshnapatnam Village near 40.3 39.4 38.2 30.8 40.6 39.5
Light House

< Industrial Night time noise level varied between 38.2 to 60.4 dB(A)
< Residential Night time noise level varied between 38.6 to 43.8 dB(A)
% NAAQ Standard: Industrial -70 Db(A), Residential-45 dB(A)

4.1.3 Sewage Water — Treatment & disposal

AKPL has been operating Sewage Treatment Plants (STP) of 540 KLD to treat the
domestic sewage generating within the Port.

500 KLD STP (1 X 300 KLD &1 X 200 KLD) at CVR Amenities Complex
40 KLD STP Admin. Building.

AKPL has constructed and operating Sewage Treatment Plant of capacity of 300
KLD under Phase 1 & Il which consisting of Bar Screen, Sewage collection Sump,
fluidized Bed Bio Reactor, Secondary clarifier, Clarifier Water Tank, Dual Media Filter,
treated water tank, Sludge drying beds etc. for treatment of the domestic effluents.

In Phase -Ill, AKPL provided additional Sewage Treatment Plant of capacity of 240
KLD consisting of Sewage collection pit - 2 pumps of 1Thp each, Aeration tank,
Coagulation tank, Tube settler tank Sludge, Biotreat, Ozonation tank, Pressure sand
filter, activated carbon filter, UV sterilization and Chlorine dosing, Treated water tank
for treatment of the domestic effluents. After treatment, the treated water utilized
for green belt development and dust suppression to cater to the sewage that would
be generated from the Phase Il domestic.

As part of compliance monitoring the AKPL has been carrying out the Sampling and
analysis of STP treated water through a NABL accredited Laboratory and submitting
the Monitoring Reports to APPCB on monthly basis. As per the monthly monitoring
details, the values meet the stipulated standards.

The details of treated water generated during the period from April to September
2024 are as below. The water was utilized for on land greenbelt & dust suppression
purpose within the Port premises.

Page |62




3 d an' Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

faliatl &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

Sampling Photographs of STP water:

-

CVR Nurser
CVR

®

TEST REPORT OF STP INLET - 500KLD

S.No | Parameter | Unit April24 June'24 | July'24 Sept'24
1 pH - 7.18 7.24 7.11 7.21
Total
2 Suspended | mg/I 119 115 103 . 108
Solids
BOD 3day
27°C

mg/I 16 110 98.0 . 102




3 d anl Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

kol &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

oil &
Grease
Fecal
coliform

mg/I 3.8 4.3 35 2.8 2.3 3.0

MPN/IOOmI | 14X10° | 17X10° | 15X10° | 12X10% | 10X10° | 13X10°?

TEST REPORT OF STP OUTLET - 500KLD

S.No | Parameter | Unit April24
1 pH - 7.36
Total
2 Suspended | mg/I 38.0
Solids
BOD 3day
27°C

oil &
Grease
Fecal
coliform

mg/I 24.0

mg/l <1.0

MPN/IOOmI

TEST REPORT OF STP INLET - 40KLD
S.No | Parameter | Unit April24 June'24
1 pH - 7.43 7.48
Total
2 Suspended | mg/I 104 98.0
Solids
BOD 3day
27°C

oil &
Grease
Fecal
coliform

mg/I 102 110 95.0

mag/I 4.0 4.6 3.9 3.0 2.6 3.4

MPN/IOOmI | 13X10% | 15X10% | 12X10° | 09X10° | 07X10% | 10X10°

TEST REPORT OF STP OUTLET - 40KLD
S.No | Parameter | Unit April24 | May'24 July’24 | Aug'24 | Sept'24
1 pH - 7.21 7.42 7.16 150 7.18
Total
2 Suspended | mg/I 14.0 18.0 . 10.0 7.0 12.0
Solids
BOD 3day
27°C

oil &
Grease
Fecal
coliform

mag/I 19.0 24.0 . 14.0 . 16.0

mg/| <1.0 <1.0 . <1.0 . <1.0

MPN/IOOmI | 198

The values meet the CPCB/APPCB Prescribed standards. AKPL is submitting the reports
on monthly basis to APPCB & on Half-yearly basis to MoEF & CC.




3 d anl Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

kol &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

4.1.4 Ground Water Quality Monitoring

There is no groundwater withdrawal within the Port Premises. As per the statutory
regulations & requirement, ground water quality monitoring is being carried out by AKPL
on Six - monthly basis and reports being submitted to the APPCB and on Half-yearly
basis to MoEF & CC.

Ground Water sampling is carried out once in six months at four locations in and around
the Port. The Ground water sampling locations are listed below.

Location Code | Location

GW1 Port Site

GW2 South Side of the Port
GW3 Gopalapuram Village
Gw4 Krishnapatnam Village

TEST REPORT OF GROUND WATER SAMPLES

DATE OF COLLECTION : 18-09-2024

IS:
Ul Krishnapatna South Gopalpuram 10500-
Parameter (Bore Vill Side of Vil 2012
Well) m Viflage the Port iflage Specifi
cation
6.5 -

pH 7.34 7.59 7.02 7.64

Electrical Conductivity 1402 978 1234 1102
TDS 871 563 807 673

Total Alkalinity as CaCOs 214 246 302 201
Chlorides as CI 398 227 367 194
Sodium 151 93.4 161 82.3
Potassium 34.6 19.8 31 15.1
Fluorides as F 0.58 0.52 0.64 0.40
Nitrates as NO7 5.34 5.97 4,34 5.01
Cyanide as CN < 0.01 < 0.01 < 0.01 < 0.01

Total Hardness as
CaCOs 106 97.5 124 131

Salinity 0.071 0.042 0.071 0.038
Sulphates as SO24 108 73.5 67.4 83.5
CcoD <10.0 <10.0 <10.0 <10.0

15 Mercury as Hg < 0.001 < 0.001 < 0.001 < 0.001

16 Cadmium as Cd < 0.001 < 0.001 < 0.001 < 0.001
17 Arsenic as As < 0.01 < 0.01 < 0.01 < 0.01

18 Selenium < 0.05 < 0.05 < 0.05 < 0.05

V(O (N|OUV|DWIN

(@)

Page |65




3 d an' Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

faliatl &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

Iron as Fe mg/I 0.09 0.06 0.12 0.09 0.3
Lead as Pb mg/| < 0.01 < 0.01 < 0.01 < 0.01 0.01
Zinc as Zn mg/I 0.16 0.09 0.06 0.10 5.0
Chromium as Cr* mg/I < 0.01 < 0.01 < 0.01 < 0.01 0.05

Shall

. Not Not Not not be

Total Coliforms CFU/mlI Detecte | Not Detected | detecte
Detected Detected g din

100ml

Shall

. Not Not Not not be

Fecal Coliforms CFU/mlI Detecte | Not Detected | detecte

Detected Detected q din

100ml

Note: . All the above parameters have been tested as per APHA 24t Edition, 2023,

The values meet the CPCB/APPCB Prescribed standards. AKPL is submitting the reports
on monthly basis to APPCB & on Half-yearly basis to MoEF & CC.

Photographs:

"M 0‘. -

(3
nm.!’ ”“ T Awﬁ.s»s'??c

r, 5 0 -
; napatnam, Andhra Pradesh, Ind X X : § ; Gopalpuram, Andhra Pradesh, India
524344, | y W, Ny Rd, Ki m, A g 7 8 Gopalpuram, An

7] p
Google

South Side of the Krishnapatnam Gopalapuram Village South Side of the
Port-1 Village Port-2




3 d anl Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

kol &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

4.1.5 Soil Quality:

AKPL has been studying the soil profile of the region; sampling locations are selected
to assess the existing soil characteristics in and around the port area representing
various land use conditions.

Location Code Name of the Location

S1 Storage area towards west Buckingham Canal
S2 Storage Area at Port

The Soil sampling is carried out once in six months at the above locations in and around
the Port. The values meet the CPCB/APPCB Prescribed standards. AKPL is submitting

the reports on Half-yearly basis to MoEF & CC.
TEST REPORT OF SOIL SAMPLES

DATE OF COLLECTION : 18-09-2024

S. NO. | PARAMETER UNIT

1. pH(1:5) --

2. EC(1:5) pymhos
3. Texture
Sand %
Silt %
Clay %
Available Nitrogen
Available Phosphorus
Available Potassium
Exchangeable Sodium
Exchangeable Calcium
Exchangeable Magnesium
SAR (SAR)

Water Soluble Chlorides
Organic Carbon

Lead

Cadmium

Copper

zZinc




3 d an' Self-Certified Half Yearly Compliance status (for the period from April 2024 to

September 2024) on the conditions stipulated in EC & CRZ Clearance of MoEF

faliatl &CC, CTE & CTO Orders of APPCB issued to M/s. Adani Krishnapatnam Port
Limited, SPSR District,

¥ =y A2 : s b4 (5 GPS Map Camera &
7 Sri Potti Sriramulu Nellore, Andhra Pradesh, India 2 Krishnapa , Andhra Pradesh, India

3 NH 516W, Andhra Pradesh 524344, India . Mydukur - Krishnapatnam Rd, Krishnapatnam, Andhra Pradesh

» Lat14.256725° | 1§ 524344, India
; > 1 4 Lat14.285094°

= Long 80.103036 ¥ Long 80118475

. ~/04/10/24 01:29 PM GMT +05:30 i 04/10/24 02:22 PM GMT +05:30

7 o ¢ ) £ SR R -

S1- Storage area towrs wes » l S2- Strage Aea atPor -